

<b>GOLDEN G RING</b> www.golden-ring.cn Fax:+86-532-85763210	<b>交货检测证书 3.1 格式 Inspection Certificates 3.1</b> <b>材料证书 Material Certificate I</b> <b>化学成分报告 -Chemical Composition</b>			<b>EN10204(2004)</b>	
				GR/R-46	Rev.2
采购商/Purchaser	100503			Valid:2004.12.1	Rev.date:2006.8.15
				检测文件号 Doc.No.	06082101
货物品名 /Articles	<del>XXXX XXXXX</del>	材料/Material	<del>XXXX</del> 1681	检测日期 Ins.Dt.	2006-08-18
品名规格 /Art-Nr.	<del>XXXXX</del> 700	热处理状态/Heat	NORMALIZING	订单号 P.O.	29017-2006
图纸版本号 /Rev. No.	REV.B	Tracing M. Code:	000965	交货批次 /Batch No.	<del>XXXX</del> 089
最新修改日期 /Rev.date	Apr-8-2004			交货日期 /Delivery. Date.	2006-08-21
				交货数量 /Batch.Qty	2,000.00

浇注炉次化学成分单 /Chemical Composition per Charge Number (单位 /UNIT %)

序号 No.	浇铸炉次号 Charge No.	C	Si	Mn	S	P	Cr	Ni	Mo	V	Cu	CEV=C+Mn/6+ (Cr+Mo+V) /5+ (Ni+Cu) /15
Required :												
1	XD06G009	0.21	0.26	1.28	0.013	0.013						
2	XD06G010	0.20	0.32	1.30	0.018	0.012						
3	XD06G018	0.23	0.30	1.30	0.015	0.013						
4	XD06G019	0.22	0.32	1.26	0.012	0.015						
5	XD06G020	0.21	0.31	1.27	0.014	0.014						
6	XD06G021	0.23	0.30	1.28	0.015	0.013						
7	XD06G022	0.22	0.31	1.26	0.017	0.016						
8	XD06G023	0.22	0.31	1.24	0.016	0.012						
9												
10												

结论 Comments: We declare that the material supplied are in compliance with the requirements of the order.

责任人 /Responsible

制表日期 /Date:



2006.08.21